
   
      RF Test Report                                                           Report No.: EFTA25070272-IE-01-R18   

Eurofins TA Technology (Shanghai) Co., Ltd.        TA-MB-04-004R                         Page 71 of 113 
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd. 

Band Edge(Hopping) 2-DH5 2480MHz  Hopping Ref 

 

Band Edge(Hopping) 2-DH5 2480MHz  Hopping Emission 
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Band Edge(Hopping) 3-DH5 2402MHz  Hopping Ref 

 

Band Edge(Hopping) 3-DH5 2402MHz  Hopping Emission 
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Band Edge(Hopping) 3-DH5 2480MHz  Hopping Ref 

 

Band Edge(Hopping) 3-DH5 2480MHz  Hopping Emission 
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Hopping Off 

Antenna 1 

Band Edge 1-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 1-DH5 2402MHz  No-Hopping Emission 
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Band Edge 1-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 1-DH5 2480MHz  No-Hopping Emission 
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Band Edge 2-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 2-DH5 2402MHz  No-Hopping Emission 
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Band Edge 2-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 2-DH5 2480MHz  No-Hopping Emission 
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Band Edge 3-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 3-DH5 2402MHz  No-Hopping Emission 
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Band Edge 3-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 3-DH5 2480MHz  No-Hopping Emission 
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TAS Antenna 

Band Edge 1-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 1-DH5 2402MHz  No-Hopping Emission 
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Band Edge 1-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 1-DH5 2480MHz  No-Hopping Emission 
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Band Edge 2-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 2-DH5 2402MHz  No-Hopping Emission 
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Band Edge 2-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 2-DH5 2480MHz  No-Hopping Emission 
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Band Edge 3-DH5 2402MHz  No-Hopping Ref 

 

Band Edge 3-DH5 2402MHz  No-Hopping Emission 
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Band Edge 3-DH5 2480MHz  No-Hopping Ref 

 

Band Edge 3-DH5 2480MHz  No-Hopping Emission 
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6.6 Number of hopping Frequency 

Antenna 1 

Test Mode Number of hopping channels  conclusion 

Bluetooth 

DH5 79 PASS 

2DH5 79 PASS 

3DH5 79 PASS 

 

 

TAS Antenna 

Test Mode Number of hopping channels  conclusion 

Bluetooth 

DH5 79 PASS 

2DH5 79 PASS 

3DH5 79 PASS 
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Antenna 1 

Hopping No. 1-DH5 2402MHz  

 

Hopping No. 2-DH5 2402MHz  
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Hopping No. 3-DH5 2402MHz  
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TAS Antenna 

Hopping No. 1-DH5 2402MHz  

 

Hopping No. 2-DH5 2402MHz  
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Hopping No. 3-DH5 2402MHz  
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6.7 Spurious RF Conducted Emissions 

Antenna 1 

Tx. Spurious 1-DH5 2402MHz  Ref 

 

Tx. Spurious 1-DH5 2402MHz  Emission 
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Tx. Spurious 1-DH5 2441MHz  Ref 

 

Tx. Spurious 1-DH5 2441MHz  Emission 
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Tx. Spurious 1-DH5 2480MHz  Ref 

 

Tx. Spurious 1-DH5 2480MHz  Emission 
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Tx. Spurious 2-DH5 2402MHz  Ref 

 

Tx. Spurious 2-DH5 2402MHz  Emission 
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Tx. Spurious 2-DH5 2441MHz  Ref 

 

Tx. Spurious 2-DH5 2441MHz  Emission 
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Tx. Spurious 2-DH5 2480MHz  Ref 

 

Tx. Spurious 2-DH5 2480MHz  Emission 
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Tx. Spurious 3-DH5 2402MHz  Ref 

 

Tx. Spurious 3-DH5 2402MHz  Emission 
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Tx. Spurious 3-DH5 2441MHz  Ref 

 

Tx. Spurious 3-DH5 2441MHz  Emission 
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Tx. Spurious 3-DH5 2480MHz  Ref 

 

Tx. Spurious 3-DH5 2480MHz  Emission 
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TAS Antenna 

Tx. Spurious 1-DH5 2402MHz  Ref 

 

Tx. Spurious 1-DH5 2402MHz  Emission 
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Tx. Spurious 1-DH5 2441MHz  Ref 

 

Tx. Spurious 1-DH5 2441MHz  Emission 
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Tx. Spurious 1-DH5 2480MHz  Ref 

 

Tx. Spurious 1-DH5 2480MHz  Emission 
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Tx. Spurious 2-DH5 2402MHz  Ref 

 

Tx. Spurious 2-DH5 2402MHz  Emission 
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Tx. Spurious 2-DH5 2441MHz  Ref 

 

Tx. Spurious 2-DH5 2441MHz  Emission 
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Tx. Spurious 2-DH5 2480MHz  Ref 

 

Tx. Spurious 2-DH5 2480MHz  Emission 
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Tx. Spurious 3-DH5 2402MHz  Ref 

 

Tx. Spurious 3-DH5 2402MHz  Emission 
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Tx. Spurious 3-DH5 2441MHz  Ref 

 

Tx. Spurious 3-DH5 2441MHz  Emission 
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Tx. Spurious 3-DH5 2480MHz  Ref 

 

Tx. Spurious 3-DH5 2480MHz  Emission 
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6.8 Unwanted Emission 

The detailed test data see ANNEX A EFTA25070272-IE-01-SRD-FCC Test Result. 
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6.9 Conducted Emission 

The detailed test data see ANNEX A EFTA25070272-IE-01-SRD-FCC Test Result. 
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7 Main Test Instruments 

Name Manufacturer Type Serial Number 
Calibration 

Date 

Expiration 

Date 

Power sensor R&S NRP18S 101954 2025-05-06 2026-05-05 

Spectrum Analyzer KEYSIGHT N9020A MY51330870 2025-05-06 2026-05-05 

DC Power Supply UNI-T UTP1306S+ 2205D0517426 2024-12-02 2025-12-01 

Attenuator HASCO HA18A-10 0003 / / 

EMI Test Receiver R&S ESCI3 100948 2025-05-07 2026-05-06 

Signal Analyzer R&S FSV40 101186 2025-05-06 2026-05-05 

Loop Antenna SCHWARZBECK FMZB1519 1519-047 2023-04-16 2026-04-15 

TRILOG Broadband 

Antenna 
SCHWARZBECK VULB 9163 1023 2023-07-14 2026-07-13 

Horn Antenna SCHWARZBECK BBHA 9120D 430 2024-07-18 2027-07-17 

Amplifier R&S SCU18F 101022 2025-05-06 2026-05-05 

Horn Antenna ETS-Lindgren 3160-09 00102643 2024-09-24 2027-09-23 

Horn Antenna STEATITE 
QSH-SL-26-40-K

-15 
16779 2023-01-17 2026-01-16 

Amplifier MicroWave KLNA-18040050 220826001 2025-05-06 2026-05-05 

Software  R&S EMC32 9.26.01 / / 

Artificial main network R&S ENV216 102191 2024-12-02 2026-12-01 

EMI Test Receiver R&S ESR 101667 2025-05-06 2026-05-05 

Software  R&S EMC32 10.35.10 / / 

 

javascript:void(0);
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8 The EUT Appearance  

 

Refer to EUT Appearance. 
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9 Test Setup Photos 

 

Refer to Part15C Test Setup. 

 

 

 

 

 

 

 

****** END OF REPORT ****** 

 


